ADEQ

AR K A N S8 A S
Department of Environmental Quality

October 15, 2010
CERTIFIED MAIL: RETURN RECEIPT REQUESTED (7006 3450 0003 4073 9085)

Russell W. Thomas, Superintendent
City of Magnolia-Big Creek WWTP
P.O. Box 666

Magnolia, AR 71754-0666

RE: Discharge Permit Number AR0043613 — AFIN 14-00059
Dear Mr. Thomas:

Enclosed is the public notice, a copy of the draft permit and Fact Sheet which the Arkansas Department of
Environmental Quality (ADEQ) has prepared and mailed to you on above date under the authority of the National
Pollutant Discharge Elimination System (NPDES) and the Arkansas Water and Air Pollution Control Act. A copy
of the final permit will be mailed to you when the Department has made a final permitting decision.
[...]
In the document that follows, various abbreviations are used. They are as follows:

BAT - best available technology economically achievable
BCT - best conventional pollutant control technology
BMP - best management plan

BOD:s - five-day biochemical oxygen demand

BPJ - best professional judgment

BPT - best practicable control technology currently available
CBOD:s - carbonaceous biochemical oxygen demand

CD - critical dilution

CFR - Code of Federal Regulations

cfs - cubic feet per second

COD - chemical oxygen demand

COE - United States Corp of Engineers

CPP - continuing planning process

CWA - Clean Water Act

DMR - discharge monitoring report

DO - dissolved oxygen

ELG - effluent limitation guidelines

EPA - United States Environmental Protection Agency
ESA - Endangered Species Act

FCB - fecal coliform bacteria

gpm - gallons per minute

MGD - million gallons per day

MQL - minimum quantification level

NAICS - North American Industry Classification System
NH3-N - ammonia nitrogen

NO; + NO;-N - nitrate + nitrite nitrogen

NPDES - National Pollutant Discharge Elimination System
0&G - oil and grease

Reg. 2 - APCEC Regulation No. 2

Reg. 6 - APCEC Regulation No. 6

Reg. 8 - APCEC Regulation No. 8

Reg. 9 - APCEC Regulation No. 9

RP - reasonable potential

SIC - standard industrial classification



DRAFT

Page 3 of Fact Sheet
Permit Number: AR0043613
AFIN: 14-00059

TDS - total dissolved solids

TMDL - total maximum daily load

TP - total phosphorus

TRC - total residual chlorine

TSS - total suspended solids

UAA - use attainability analysis

USFWS - United States Fish and Wildlife Service
WET - Whole effluent toxicity

WQMP - water quality management plan
WQS - Water Quality standards

WWTP - wastewater treatment plant

DMR Review:

The Discharge Monitoring Reports (DMR’s) for the last three years were reviewed during
the permit renewal process. There were 4 violations for TRC, 10 violations for FCB (8
reporting months), 3 violations for pH, 1 violation for CBODS, and 1 violation for NH3-N.
The CBOD, NH3-N, and pH violations were sporadic events and do not represent a pattern
of noncompliance.

The TRC violations occurred during a period from 10/31/2009 to 02/28/2010. During the
site visit on 06/11/2010, the city mentioned a chlorine residual monitor that was installed to
automatically adjust chlorine levels. This monitor was not appropriate for wastewater
treatment, and the city has discontinued use of this monitor. Some of the FCB violations
could also be attributed to this chlorine monitor, but the violations span a wider time frame
than the city’s period of use of this device. The Non-Compliance Reports for the FCB
violations do not offer a conclusive source of the problem. The facility is capable of meeting
these limits based on DMR data for periods of compliance. Also, most of the violations were
daily maximum concentrations, and not monthly averages.

The above referenced violations have been referred to the Enforcement Branch of the ADEQ
Water Division; no further permitting action is necessary.

Legal Order Review:

There are currently no active Consent Administrative Orders (CAOs) or Notice of Violations
(NOV5s) for this facility.

Site Visits/Inspections

Department personnel performed a site visit on 06/11/2010. During this site visit, it was
noted that the discharge from the facility enters a dedicated drainage channel that flows
directly to Big Creek. This channel was constructed for and only serves as hydraulic



DRAFT

Page 4 of Fact Sheet
Permit Number: AR0043613
AFIN: 14-00059

conveyance for the facility and does not receive off-site drainage. The previous permits for
this facility have identified the receiving stream as an “unnamed ditch”; this permit corrects
the receiving stream to “Big Creek”.

5. SIGNIFICANT CHANGES FROM THE PREVIOUSLY ISSUED PERMIT.

The permittee is responsible for carefully reading the permit in detail and becoming familiar
with all of the changes therein:

1. The Wastewater Treatment Operator license class (Class IV) has been specified in Part II

of the permit.

Parts II, 111, and IV have been revised.

The WET language in Part II of the permit has changed.

A sub-lethal Chronic WET Limit has been added to the permit.

A Schedule of Compliance has been added to the permit for the WET limit.

Sample types for CBODS, TSS, and NH3-N have been changed from “6-hr Composite”

to “Composite”.

7. Sample type for Chronic WET has been changed from “24-hr Composite” to
“Composite”.

8. The facility and outfall coordinates have been corrected.

9. The receiving stream designation has been corrected.

10. The pretreatment sampling and reporting requirements have been removed from Part III
of the previous permit. Standard boilerplate pretreatment language has been added to
Part 11 of this permit as well as conditions specific to this facility.

Sk wN

6. RECEIVING STREAM SEGMENT AND DISCHARGE LOCATION.

The outfall is located at the following coordinates based on Google Earth (after field
verification) using WGS-84:

Latitude: 33°15° 56.9” N; Longitude: 93°16° 21.7" W
The receiving waters named:

Big Creek, then to Dorcheat Bayou, then to the Red River in Segment 1A of the Red River
Basin. The receiving stream with USGS Hydrologic Unit Code (H.U.C) of 11140203 and
reach #923 is a Water of the State classified for primary and secondary contact recreation,
raw water source for domestic (public and private), industrial, and agricultural water
supplies, propagation of desirable species of fish and other aquatic life, and other compatible
uses.



DRAFT

Page 5 of Fact Sheet
Permit Number: AR0043613
AFIN: 14-00059

7. 303(d) LIST, ENDANGERED SPECIES, AND ANTI-DEGRADATION
CONSIDERATIONS.

A. 303(d) List:

Big Creek and Dorcheat Bayou (approximately 15 miles downstream from the facility)
are impaired for the following per the 2008 303(d) list category 5 impairments:

STREAM | CAUSE SOURCE CATEGORY | CATEGORY DESCRIPTION
. Industrial
g e oo Point Source
Sulfates Unknown Waters which need data
Total verification to confirm use
Dissolved Unknown 5d impairment before a TMDL or
Solids other corrective action(s) is
Lead Unknown scheduled.
Dorcheat oL Surface
Bavou Siltation Erosi
Y rosion
Waters which the basis for not
meeting water quality standard is
pH Unknown 5t not caused by a pollutant, but is
attributed to other types of
pollution.

There are no TMDL’s developed for the Category 5 impairments at this time. These
impairments do not designate sources attributed to a POTW and require more data
verification to confirm impairments. Therefore, it is the judgment of the permit writer
that no additional permit action is necessary. The Department reserves the right to
reopen this permit if more information becomes available or a TMDL is established.

Additionally, the same reach of Dorcheat Bayou is also listed on the 2008 303(d) list as a
Category 4a stream for Mercury with an accompanying TMDL report: “TMDLs for
Segments Listed for Mercury in Fish Tissue for Selected Arkansas Watersheds” dated
9/17/2002. This TMDL report states, “In watersheds with NPDES point sources, the
point sources (i.e., municipal WWTPs) contribute less than 1% of the current mercury
load to the watershed.” The TMDL does not contain a point source listing that includes
this facility. Due to the facility’s relatively low potential for discharge of mercury and
the facility’s location of approximately 15 miles upstream from Dorcheat Bayou, it is the
judgment of the permit writer that no permitting action is necessary.



DRAFT

10.

Page 6 of Fact Sheet
Permit Number: AR0043613
AFIN: 14-00059

B. Endangered Species:

No comments on the application were received from the U.S. Fish and Wildlife Service
(USF&WS). The draft permit and Fact Sheet will be sent to the USF&WS for their
review.

C. Anti-Degradation:
The limitations and requirements set forth in this permit for discharge into waters of the
State are consistent with the Antidegradation Policy and all other applicable water quality
standards found in APC&EC Regulation No. 2.

OUTFALL, TREATMENT PROCESS DESCRIPTION, AND FACILITY
CONSTRUCTION.

The following is a description of the facility described in the application:
A. Design Flow: 2.5 MGD

B. Type of Treatment: flow equalization, bar screen, grit removal, oxidation ditch,
clarification, chlorine disinfection, dechlorination, and post-aeration

C. Discharge Description: treated municipal wastewater

D. Facility Status: This facility is classified as a Major municipal since the design flow of
the facility 2.5 MGD is greater than 1.0 MGD.

E. Facility Construction: This permit does not authorize or approve the construction or

modification of any part of the treatment system or facilities. Approval for such
construction must be by permit issued under Reg. 6.202.

ACTIVITY.

Under the Standard Industrial Classification (SIC) code of 4952 or North American Industry
Classification System (NAICS) code of 221320, the applicant's activities are the operation of
a sewage treatment plant.

INDUSTRIAL WASTEWATER CONTRIBUTIONS.

INDUSTRIAL USERS

This facility receives industrial process wastewater. Although the city is not part the
pretreatment program required by ADEQ, the city voluntarily established its own



DRAFT

Page 7 of Fact Sheet
Permit Number: AR0043613
AFIN: 14-00059

pretreatment program in 1996 which the Department concurred with on 01/16/1996. For the
purposes of this permit, standard Pretreatment Program implementation conditions are
deemed appropriate at this time along with the requirement that city comply with the 1996
program (Re: Conditions 7 and 8, Part II of the permit).

11. SEWAGE SLUDGE PRACTICES.

Sludge is digested, dewatered, and dried on site then sold to area farmers as Class A sludge

for land application.
12. PERMIT CONDITIONS.

The Arkansas Department of Environmental Quality has made a determination to issue a

draft permit for the discharge described in the application. Permit requirements are based on

federal regulations (40 CFR Parts 122, 124, and Subchapter N), the National Pretreatment

Regulation in 40 CFR Part 403 and regulations promulgated pursuant to the Arkansas Water

and Air Pollution Control Act (Act 472 of 1949, as amended, Ark. Code Ann. 8-4-101 et.

seq.).

A. Interim Effluent Limitations

Outfall 001-Treated municipal wastewater
1. Conventional and/or Toxic Pollutants
Effluent Characteristics Discharge Limitations Monitoring Requirements
Mass Concentration
(Ibs/day, unless (mg/1, unless Frequency Sample Type
otherwise otherwise specified)
specified)
Monthly Avg. Monthly 7-Day Avg.
Avg.
Report 58
Report, 3 totalizing
Flow N/A MGD MGD (Daily once/day P
Max.)

Carbonaceous Biochemical }
Oxygen Demand (CBODS) 209 10 15 once/week composite
Total Suspended Solids (TSS) 313 15 22.5 once/week composite
Ammonia Nitrogen (NH3-N)
(Apr-Oct) 50 24 6.1 once/week composite
(Nov-March) 142 6.8 13.5 once/week composite
Dissolved Oxygen (DO) N/A 5.0 (Inst. Min.) once/week grab




DRAFT

Page 8 of Fact Sheet

Permit Number: AR0043613

AFIN: 14-00059

Effluent Characteristics

Discharge Limitations

Monitoring Requirements

Mass Concentration
(Ibs/day, unless (mg/l, unless Frequency Sample Type
otherwise otherwise specified)
specified)
Monthly Avg. Monthly 7-Day Avg.
Avg.
Fecal Coliform Bacteria (FCB) (colonies/100 ml)
(Apr-Sept) N/A 200 400 once/week grab
(Oct-Mar) N/A 1000 2000 once/week grab
Total Residual Chlorine (TRC) N/A <0.1 mg/l (Inst. Max.) once/week grab
Total Phosphorus (TP) Report Report Report once/month grab
Nitrate + Nitrite Nitrogen
(NO3+NO2-N) Report Report Report once/month grab
Minimum Maximum
pH N/A 6.0 s.u. 9.0 s.u. once/week grab
Chronic WET Testing N/A Report once/quarter composite

2. Solids, Foam, and Free Oil: There shall be no discharge of distinctly visible solids,
scum, or foam of a persistent nature, nor shall there be any formation of slime, bottom
deposits, or sludge banks. There shall be no visible sheen due to the presence of oil
(Sheen means an iridescent appearance on the surface of the water).

B. Final Effluent Limitations

Outfall 001-Treated municipal wastewater

1. Conventional and/or Toxic Pollutants

Effluent Characteristics

Discharge Limitations

Monitoring Requirements

Mass Concentration
(lbs/day, unless (mg/1, unless Frequency Sample Type
otherwise otherwise specified)
specified)
Monthly Avg. Monthly 7-Day Avg.
Avg.
Report, ..
Flow N/A }}\ZPGOS’ MGD (Daily once/day totrzgélfg
Max.)
gir;;;ac])e:;?(; czzhggll)czsa; 209 10 15 once/week composite
Total Suspended Solids (TSS) 313 15 22.5 once/week composite




DRAFT

Page 9 of Fact Sheet
Permit Number: AR0043613
AFIN: 14-00059

Effluent Characteristics

Discharge Limitations

Monitoring Requirements

Mass Concentration
(Ibs/day, unless (mg/l, unless Frequency Sample Type
otherwise otherwise specified)
specified)
Monthly Avg. Monthly 7-Day Avg.
Avg.
Ammonia Nitrogen (NH3-N)
(Apr-Oct) 50 2.4 6.1 once/week composite
(Nov-March) 142 6.8 13.5 once/week composite
Dissolved Oxygen (DO) N/A 5.0 (Inst. Min.) once/week grab
Fecal Coliform Bacteria (FCB) (colonies/100 ml)
(Apr-Sept) N/A 200 400 once/week grab
(Oct-Mar) N/A 1000 2000 once/week grab
Total Residual Chlorine (TRC) N/A <0.1 mg/l (Inst. Max.) once/week grab
Total Phosphorus (TP) Report Report Report once/month grab
Nitrate + Nitrite Nitrogen
(NO3+NO2-N) Report Report Report once/month grab
Minimum Maximum
pH N/A Slin S0 an once/week grab
- - . i . . .

Chronic WET Limit _y__g_Dall. Avera - 7-day Minimum once/quarter composite

Minimum
Pimephales promelas
(Chronic)
Whole Effluent Sub-Lethality Not < 80% Not < 80% once/quarter composite
(7-day NOEC) 22414
Ceriodaphnia dubia (Chronic)
Whole Effluent Sub-Lethality Not < 80% Not < 80% once/quarter composite
(7-day NOEC) 22414

2. Solids, Foam, and Free Oil: There shall be no discharge of distinctly visible solids,
scum, or foam of a persistent nature, nor shall there be any formation of slime, bottom
deposits, or sludge banks. There shall be no visible sheen due to the presence of oil
(Sheen means an iridescent appearance on the surface of the water).

13. BASIS FOR PERMIT CONDITIONS.

The following is an explanation of the derivation of the conditions of the draft permit and the
reasons for them or, in the case of notices of intent to deny or terminate, reasons suggesting
the decisions as required under 40 CFR Part 124.7.




DRAFT

Page 10 of Fact Sheet

Permit Number: AR0043613

AFIN: 14-00059

Technology-Based Versus Water Quality-Based Effluent Limitations And Conditions

Following regulations promulgated at 40 CFR Part 122.44, the draft permit limits are based
on either technology-based effluent limits pursuant to 40 CFR Part 122.44 (a) or on State
water quality standards and requirements pursuant to 40 CFR Part 122.44 (d), whichever are
more stringent as follows:

Parameter Water Quality- Technology- Previous Permit Limit
Based Based/BPJ Permit
Monthly| 7-day |Monthly | 7-day [Monthly| 7-day |Monthly| 7-day
Avg. Avg. Avg. Avg. Avg. Avg. Avg. Avg.
mg/l mg/l mg/l mg/l mg/l mg/l mg/l mg/I
CBOD5 10 15 25 40 10 15 10 15
TSS N/A N/A 15 22.5 15 22.5 15 22.5
NH3-N
(Apr-Oct) 2.4 6.1 N/A N/A 2.4 6.1 2.4 6.1
(Nov-March) 68 | 135 | NJA | NA | 68 | 135 | 68 | 135
DO 5.0 (Inst. Min.) N/A >0 Mo. Ave. |5 6 (nst. Min.)
Min.)
FCB (col/100 ml)
(Apr-Sept) 200 400 N/A N/A 200 400 200 400
(Oct-Mar) 1000 2000 N/A N/A 1000 2000 1000 2000
TRC (Inst. Max) N/A <0.1 mg/l <0.1 mg/l <0.1 mg/I
TP N/A N/A Report | Report | N/A N/A Report | Report
NO; + NO; -N N/A N/A Report | Report | N/A N/A | Report | Report
pH 6.0-9.0 s.u. 6.0-9.0 s.u. 6.0-9.0 s.u. 6.0-9.0 s.u.

A. Justification for Limitations and Conditions of the draft permit:

Parameter Water Quality | Justification
or Technology
CBODS5 Water Quality | MultiSMP Model dated 06/29/2010
TSS Water Quality | 40 CFR 122.44(]) and previous permit
NH3-N Water Quality | Reg. 2.512 and MultiSMP Model dated 06/29/2010
DO Water Quality | Reg. 2.505 and MultiSMP Model dated 06/295/2010